INSTALLATION - SERVICE INSTRUCTIONS

765 South Pierce Avenue Louisville, Colorado 80027

303-665-6901 Phone 800-525-1963
www.markuwilliams.com

Bulletin #103 page 1 of 3 71900 BRAKE KIT

PART NUMBERS: DESCRIPTION
71900... F350 Hub Brake Kit (Pair)
(For use wth 50290/50295 Weld Cups)

PARTS INCLUDED:
2X - 71028...Brake Hat
2X - 71029...14” Solid Brake Disc With Cleaning Grooves
2X - 71031...Caliper Mount Bracket
16X - 71033...Bolt, 12 Point 5/16” - 24
16X - 71037...Drive Button
2X - 81100-F350...4 Piston Caliper Assembly
4X - 81130-F350...High Friction Brake Pad
4X - AN122584...3/8” Washer .078” Thick
4X - AN6-10A...Bolt, 3/8”" - 24
4X -219.14.60.1.50...14MM X 1.5 - 60MM Socket Cap Screws
4X - 227.14.28WA... 14MM Washers

OFF ROAD

PARTS NOT INCLUDED: 0
SP940200 Timken F350 Hub 2005-2010.
Hubs can be sent to MWE for redrilling if non-standard hole patterns are required.
50294 Hub Cover and 50291/50298 Axles are sold seperately
in 50255/50265 EZ Align Axle Kit.

PRIMARY APPLICATIONS:
Rock Crawling, Ultra4, General Off-Road Use

ASSEMBLY OVERVIEW:
1) If using MW EZ Align Axle Kit 50255/50265, complete steps #1-3 of service bulletin #102 before starting this assembly.
2) Align caliper bracket at either a 12:00, 3:00, or 9:00 position. Thread two 14MM X 1.5 - 60MM bolts through the caliper
bracket, weld cup, and into the hub using the included washers. Thread two 14MM X 1.5 - 50MM bolts through the two
remaining holes in the weld cup. The calipers will need to be at either a 3:00 or 9:00 position to be bled properly.
3) Slide drive buttons into the brake disc. Lay brake hat on top of rotor and use 71033 bolts to secure the hat to the rotor.
See Figure 1 for orientation. Use small drop of #271 red thread locking compound
4) Slide rotor and brake hat assembly over the wheel studs. The ID of the brake hat will register on the hub and the
inside face will be flush against the hub.
5) Install brake pads in caliper assembly. Bolt caliper assembly to caliper mount. Ensure centerline of brake caliper assembly
is in line with the centerline of the rotor. See service bulletin #86 for general brake installation.
6) If using MW EZ Align Axle Kit 50255/50265, continue on to step #5 of service bulletin #102.

TORQUE SPECS:
Rotor attachment bolts (5/16-24 12 point bolts) 25 ft/Ibs. with #271 red thread locking compound
Caliper mounting bolts (3/8-24 AN bolts) 35 ft/Ibs.
Weld Cup bolts (14MM X 1.5 bolts) 60 ft/Ibs.




INSTALLATION - SERVICE INSTRUCTIONS

765 South Pierce Avenue Louisville, Colorado 80027 l l Y7
r
/ /. 4: ! A A
) / T -‘ yq—
303-665-6901 800-525-1963 www.markuwilliams.com / 4 5 a4 |
Bulletin #103 page 2 of 3 71900 BRAKE KIT August ‘19

Figure 1: Drive Button Orientation




LD00% O TTRASIIOT SAN 3650 HLNOS far N — ﬁ' w‘E‘j“ﬂ.— SLOEiLEE
%. .m e EY e
v T

P ML Tl SAM IWWEE AN ‘AN 0w NOITV-23
A e =

O NSE X O S 3T SSE0S TN ST T 5T 9 =3
O g s ) ensyl v 1005 O L DS BT oL O o | g N g SN LS D5 0O T 3
08 S0 SLOH b S0 W ST IVWESHY 108 TSN i3
s SN OWSH SDE00S DRSUIN L0 ORI RD L] MORHL B L3
OMEe-0 DO EBSE Lty 28 1-0N0H - {ON00SE 4 POCHDELIR L
B TOE  INORES ST O BTG D0 REHE M3 TN 2oC-DaLie k.

BTN USE S W EEOYES DAEIVOOT BEDS M0 D=L DO IS D S0 MOLLNE Shes ZEHL = ENEIYIS LN 268y gg_ BEZ0S =

BN DST 4 HEADO BREs ETTS BOLAVDY YiE ENOE T 108 ERM " MOTEE %E-ﬂ‘ig [ =3

B DS UEL DN RS EECTS L3 D GTTESM 0L BN DSES INAIORM HE3 Ted I 2Oowss SD3L 3 Euy [===7) BETOH Lo

BH 29 ONEESNE O3NTdS TETDS OO TSN S50 OSKD B23L ik IO HWISYN LHOU O0m W3S e “ ET

B0 2554 T IS i BED0SN6TDS | & i SEIOSCS IV S “HO LY B231: . bi w3l 3800 O BN DOSES "D TS SEED5 a (-3

NOLLJIHIS30 HIEWNN 1vd| ALD [iau] NOLLAHIS3a HIBWON Levd] ALD [hal MOl LAHIS3a HEENNM Lavd | A0 [mEw
[rausccy 2wo 10y 55 mopEq uwoys Kguenh ‘pua e asmue a0y st iguenb H)  (IeeoD S0 10y 51 MoFSq LaoyS quent “pua sear 2w 0y S guent Jny) (MOpEq BMOUS SE SUIES “SSU00 300 Joy 51 Anuend ng)

uy apoy ubsy-73 SODICISSENS

DY Sop=rg DDGEL

WH AN PI3M SEZ0SMET0S




